



unlimited créations

Certificate

The following 3 test reports show that

- VelCut Evo White 01
- VelCut Evo Lemon Yellow 02
- VelCut Evo Electric Red 04
- VelCut Evo Bordeaux 17
- VelCut Evo Pink 27
- VelCut Evo Magenta 21
- VelCut Evo Dark Pink 28
- VelCut Evo Lavender 29
- VelCut Evo Sky Blue 15
- VelCut Evo Blue 32
- VelCut Evo Royal Blue 09
- VelCut Evo Navy 07
- VelCut Evo Khaki 37
- VelCut Evo Light Grey 19
- VelCut Evo Cool Grey 11
- VelCut Evo Dark Grey 39
- VelCut Evo Anthracite 18
- VelCut Evo Black 06

meet the requirements of EN 71-3/A1: 2021.

Other colors of the series to be proved upon request



www.sef-france.com

SEF • 110 Bd Denis-Papin 53000 LAVAL – France
Tél. 0033 2. 43 53 36 48 - fax 0033 2. 43 67 11 78 - Email: contact@sef-france.com

SAS. CAPITAL € 945 000 RCS : 304.802.291.00027 TVA/VAT: FR 10.304.802.291

SEF - SCT D'ENDUCTION ET DE FLOCAGE
110-120 BD DENIS PAPIN

F 53000 LAVAL
FRANCE

A l'attention de Mr Eric Robert

Aix-en-Provence, le 23/11/2022

RAPPORT D'ESSAIS TEST REPORT

Page 1 / 7


Référence client Customer reference	VelCut Evo : Bordeaux 17 / Dark Pink 28 / Lavender 29 / Sky Blue 15 / Blue 32
Désignation produit Submitted sample	VELCUT EVO - 8 REFERENCES
Référence du rapport Test report reference	CL22-05887 / DC22-07017
Bon de commande Order	

Les déclarations de conformité de ce rapport ne sont couvertes par l'accréditation COFRAC que si l'ensemble des essais de ce rapport est réalisé sous accréditation. / The statement of conformity of this report is under COFRAC accreditation only if all results included in this report are accredited.

Les incertitudes de mesure ne sont pas prises en compte pour conclure sur la conformité des analyses sauf demande spécifique du client
Uncertainties are not taken into account to define compliance on analysis except on specific customer request

Début des essais / <i>beginning of test</i> :	15/11/2022
Fin des essais / <i>end of test</i> :	23/11/2022

Essais demandés / <i>Tests requested</i>	Conclusion
EN 71-3/A1: 2021 / EN 71-3/A1: 2021	Conforme/Pass

Véronique CORRE Expert technique TJP <i>TJP technical Expert</i>	Tel. : +33 4 42 61 64 51	
--	--------------------------	---

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 7 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 2 / 7

Référence client / Customer reference

VelCut Evo : Bordeaux 17 / Dark Pink 28 / Lavender 29 / Sky Blue 15 / Blue 32

Reference bis - REFERENCE BIS

VelCut Evo : Navy 07 / Cool Grey 11 / Anthracite 18



Description / *Description* : VELCUT EVO - 8 REFERENCES

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 7 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 3 / 7

Référence client / Customer reference VelCut Evo : Bordeaux 17 / Dark Pink 28 / Lavender 29 / Sky Blue 15 / Blue 32

Désignation essais
Tests designation

Résultats
Results

EN 71-3/A1: 2021 (*) (R)

EN 71-3/A1: 2021 (*) (R)

EN 71-3 Catégorie III : Matériau gratté (ICP-MS)

EN 71-3 Category III : Scrapped-off materials (ICP-MS)

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 7 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 4 / 7

Référence client / Customer reference VelCut Evo : Bordeaux 17 / Dark Pink 28 / Lavender 29 / Sky Blue 15 / Blue 32

Élément soluble mg / kg Soluble element mg / kg (°)(R)	Echantillons / Samples			L.Q (mg/kg)	Limites réglementaires (mg/kg)
	CL22-05887.001	CL22-05887.002	CL22-05887.003		
Masse (g)	0,247	0,249	0,254		
Volume (ml)	12,365	12,470	12,675		
Al (°)	9,083	<6,25	<6,25	6,25	28 130
As (°)	<0,02	<0,02	<0,02	0,02	47
B (°)	<6,25	<6,25	<6,25	6,25	15 000
Ba (°)	<6,25	<6,25	<6,25	6,25	18 750
Cd (°)	<0,0625	<0,0625	<0,0625	0,063	17
Co (°)	<0,0625	<0,0625	<0,0625	0,063	130
Cr III + Cr VI (a) (°)	<0,02	0,028	<0,02	0,02	0,053
Cr III	NR*	NR*	NR*	0,2	460
Cr VI	NR*	NR*	NR*	0,05	0,053
Cu (°)	2,222	0,674	<0,625	0,625	7 700
Hg (°)	<0,0625	<0,0625	<0,0625	0,063	94
Mn (°)	<0,625	<0,625	<0,625	0,625	15 000
Ni (°)	<0,625	<0,625	<0,625	0,625	930
Pb (°)	<0,25	<0,25	<0,25	0,25	23
Sb (°)	<0,625	<0,625	<0,625	0,625	560
Se (°)	<0,625	<0,625	<0,625	0,625	460
Sn (b) (°)	<0,0625	<0,0625	<0,0625	0,063	180 000
Organoétain	NR*	NR*	NR*	0,125	12
Sr (°)	<6,25	<6,25	<6,25	6,25	56 000
Zn (°)	6,678	1,050	4,094	0,625	46 000
Commentaires	ph1=1,22 ph2=1,25	/	/		
Méthode	C III - 7.4.3.2	C III - 7.4.3.2	C III - 7.4.3.2		

L.Q. = Limite de Quantification / Quantification Limit

NR* = Non réalisé / Not conducted

Echantillon Description / Sample Description :

CL22-05887.001:VELCUT EVO DARK PINK 28

CL22-05887.002:VELCUT EVO NAVY BLUE 07

CL22-05887.003:VELCUT EVO BLUE 32

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (°). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at <http://www.sgs.com/terms_and_conditions.html>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 7 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 5 / 7

Référence client / Customer reference VelCut Evo : Bordeaux 17 / Dark Pink 28 / Lavender 29 / Sky Blue 15 / Blue 32

Élément soluble mg / kg Soluble element mg / kg (°)(R)	Echantillons / Samples			L.Q (mg/kg)	Limites réglementaires (mg/kg)
	CL22-05887.004	CL22-05887.005	CL22-05887.006		
Masse (g)	0,255	0,250	0,244		
Volume (ml)	12,735	12,490	12,200		
Al (°)	<6,25	<6,25	<6,25	6,25	28 130
As (°)	<0,02	<0,02	<0,02	0,02	47
B (°)	<6,25	<6,25	<6,25	6,25	15 000
Ba (°)	<6,25	<6,25	<6,25	6,25	18 750
Cd (°)	<0,0625	<0,0625	<0,0625	0,063	17
Co (°)	<0,0625	<0,0625	<0,0625	0,063	130
Cr III + Cr VI (a) (°)	<0,02	<0,02	<0,02	0,02	0,053
Cr III	NR*	NR*	NR*	0,2	460
Cr VI	NR*	NR*	NR*	0,05	0,053
Cu (°)	<0,625	<0,625	1,169	0,625	7 700
Hg (°)	<0,0625	<0,0625	<0,0625	0,063	94
Mn (°)	<0,625	<0,625	<0,625	0,625	15 000
Ni (°)	<0,625	<0,625	<0,625	0,625	930
Pb (°)	<0,25	<0,25	<0,25	0,25	23
Sb (°)	<0,625	<0,625	<0,625	0,625	560
Se (°)	<0,625	<0,625	<0,625	0,625	460
Sn (b) (°)	<0,0625	<0,0625	<0,0625	0,063	180 000
Organoétain	NR*	NR*	NR*	0,125	12
Sr (°)	<6,25	<6,25	<6,25	6,25	56 000
Zn (°)	6,795	4,013	3,667	0,625	46 000
Commentaires	/	/	/		
Méthode	C III - 7.4.3.2	C III - 7.4.3.2	C III - 7.4.3.2		

L.Q. = Limite de Quantification / Quantification Limit

NR* = Non réalisé / Not conducted

Echantillon Description / Sample Description :

 CL22-05887.004:VELCUT EVO SKY BLUE 15
 CL22-05887.005:VELCUT EVO LAVENDER 29
 CL22-05887.006:VELCUT EVO BORDEAUX 17

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (°). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at <http://www.sgs.com/terms_and_conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 7 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 6 / 7

Référence client / Customer reference VelCut Evo : Bordeaux 17 / Dark Pink 28 / Lavender 29 / Sky Blue 15 / Blue 32

Élément soluble mg / kg Soluble element mg / kg (°)(R)	Echantillons / Samples			L.Q (mg/kg)	Limites réglementaires (mg/kg)
	CL22-05887.007	CL22-05887.008			
Masse (g)	0,257	0,248			
Volume (ml)	12,830	12,385			
Al (°)	12,071	<6,25		6,25	28 130
As (°)	<0,02	<0,02		0,02	47
B (°)	<6,25	<6,25		6,25	15 000
Ba (°)	<6,25	<6,25		6,25	18 750
Cd (°)	<0,0625	<0,0625		0,063	17
Co (°)	<0,0625	<0,0625		0,063	130
Cr III + Cr VI (a) (°)	<0,02	<0,02		0,02	0,053
Cr III	NR*	NR*		0,2	460
Cr VI	NR*	NR*		0,05	0,053
Cu (°)	10,941	20,877		0,625	7 700
Hg (°)	<0,0625	<0,0625		0,063	94
Mn (°)	<0,625	<0,625		0,625	15 000
Ni (°)	<0,625	<0,625		0,625	930
Pb (°)	<0,25	<0,25		0,25	23
Sb (°)	<0,625	<0,625		0,625	560
Se (°)	<0,625	<0,625		0,625	460
Sn (b) (°)	<0,0625	<0,0625		0,063	180 000
Organoétain	NR*	NR*		0,125	12
Sr (°)	<6,25	<6,25		6,25	56 000
Zn (°)	9,371	2,660		0,625	46 000
Commentaires	/	/			
Méthode	C III - 7.4.3.2	C III - 7.4.3.2			

L.Q. = Limite de Quantification / Quantification Limit

NR* = Non réalisé / Not conducted

Echantillon Description / Sample Description :

CL22-05887.007: VELCUT EVO COOL GREY 11

CL22-05887.008: VELCUT EVO ANTHRACITE 18

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at <http://www.sgs.com/terms_and_conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 7 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 7 / 7

Référence client / Customer reference

VelCut Evo : Bordeaux 17 / Dark Pink 28 / Lavender 29 / Sky Blue 15 / Blue 32

Note :

Pour la 71-3 : La découpe des échantillons est réalisée sur le site d'Aix-en-Provence. Les migrations et les analyses chimiques sont réalisées sur le site de Saint-Etienne-du-Rouvray.

For the 71-3: The cutting of the samples is carried out on the Aix-en-Provence site. Migrations and chemical analysis are carried out on the Saint-Etienne-du-Rouvray site.

Les résultats imprimés en rouge sont supérieurs aux limites / *Results printed in red exceed the limits.*

(a) (b) : Pour les valeurs en Chrome et en Etain proches de la limite réglementaire en Chrome VI et organoétains, des tests additionnels doivent être réalisés avec les méthodes spécifiques décrites dans l'EN 71-3 : 2019.

(a) (b) : For the values of Chrome and Tin close to the limit, additional tests should be performed with specific methods according to EN 71-3 : 2019.

Confirmations en Chrome VI : chromatographie ionique/UV visible

Confirmations in Chromium VI: ion chromatography / visible UV

Confirmations en Organoétains : Extraction/Ethylation/GC/MS

Confirmations in Organotins: Extraction / Ethylation / GC / MS

Commentaires sur la méthode de préparation / *Comments on preparation method :*

- ES : solvant d'extraction / *extraction solvent : n-heptane*
- C : centrifugation de l'échantillon / *centrifugation of the sample*
- pH: ajout d'acide HCl pour abaisser le pH / *HCl addition to lower pH value*

*** FIN DU RAPPORT ***

*** END OF REPORT ***

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 7 page(s).

SEF - SCT D'ENDUCTION ET DE FLOCAGE
110-120 BD DENIS PAPIN

F 53000 LAVAL
FRANCE

A l'attention de Mr Eric Robert

Aix-en-Provence, le 02/03/2022

RAPPORT D'ESSAIS TEST REPORT

Page 1 / 6

Référence client Customer reference	WHITE 01 / LEMON YELLOW 02 / ELECTRIC RED 04 / BLACK 06
Désignation produit Submitted sample	VELCUT EVO
Référence du rapport Test report reference	CL22-00851 / DC22-00900
Bon de commande Order	

Les déclarations de conformité de ce rapport ne sont couvertes par l'accréditation COFRAC que si l'ensemble des essais de ce rapport est réalisé sous accréditation. / The statement of conformity of this report is under COFRAC accreditation only if all results included in this report are accredited.

Les incertitudes de mesure ne sont pas prises en compte pour conclure sur la conformité des analyses sauf demande spécifique du client
Uncertainties are not taken into account to define compliance on analysis except on specific customer request

Début des essais / <i>beginning of test</i> :	23/02/2022
Fin des essais / <i>end of test</i> :	02/03/2022

Essais demandés / <i>Tests requested</i>	Conclusion
EN 71-3 + A1 (2021) / EN 71-3 + A1 (2021)	Conforme/Pass

Véronique CORRE
Responsable Opérationnelle Laboratoire Jouets
Toys Laboratory Operational Manager

Tel. : +33 4 42 61 64 51



The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 2 / 6

Référence client / Customer reference

WHITE 01 / LEMON YELLOW 02 / ELECTRIC RED 04 / BLACK 06



Description / *Description* : Description / *Description* : VELCUT EVO

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 3 / 6

Référence client / Customer reference WHITE 01 / LEMON YELLOW 02 / ELECTRIC RED 04 / BLACK 06

Désignation essais
Tests designation

Résultats
Results

EN 71-3 + A1 (2021) (*) (R)
EN 71-3 + A1 (2021) (*) (R)

EN 71-3 Catégorie III : Matériau gratté (ICP-MS)
EN 71-3 Category III : Scrapped-off materials (ICP-MS)

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 4 / 6

Référence client / Customer reference WHITE 01 / LEMON YELLOW 02 / ELECTRIC RED 04 / BLACK 06

Élément soluble mg / kg Soluble element mg / kg (°)(R)	Echantillons / Samples			L.Q (mg/kg)	Limites réglementaires (mg/kg)
	CL22-00851.001	CL22-00851.002	CL22-00851.003		
Masse (g)	0,254	0,260	0,257		
Volume (ml)	12,700	12,975	12,850		
Al (°)	<6,25	<6,25	<6,25	6,25	28 130
As (°)	<0,02	<0,02	<0,02	0,02	47
B (°)	<6,25	<6,25	<6,25	6,25	15 000
Ba (°)	<6,25	<6,25	<6,25	6,25	18 750
Cd (°)	<0,0625	<0,0625	<0,0625	0,063	17
Co (°)	<0,0625	<0,0625	<0,0625	0,063	130
Cr III + Cr VI (a) (°)	0,037	0,037	0,043	0,02	0,053
Cr III	NR*	NR*	NR*	0,2	460
Cr VI	NR*	NR*	NR*	0,05	0,053
Cu (°)	<0,625	<0,625	<0,625	0,625	7 700
Hg (°)	<0,0625	<0,0625	<0,0625	0,063	94
Mn (°)	<0,625	<0,625	<0,625	0,625	15 000
Ni (°)	<0,625	<0,625	<0,625	0,625	930
Pb (°)	<0,25	<0,25	<0,25	0,25	23
Sb (°)	<0,625	<0,625	<0,625	0,625	560
Se (°)	<0,625	<0,625	<0,625	0,625	460
Sn (b) (°)	<0,0625	<0,0625	<0,0625	0,063	180 000
Organoétain	NR*	NR*	NR*	0,125	12
Sr (°)	<6,25	<6,25	<6,25	6,25	56 000
Zn (°)	1,509	2,596	1,901	0,625	46 000
Commentaires	ph1=1,17 ph2=1,22	/	/		
Méthode	C III - 7.4.3.4	C III - 7.4.3.4	C III - 7.4.3.4		

L.Q. = Limite de Quantification / Quantification Limit

NR* = Non réalisé / Not conducted

Echantillon Description / Sample Description :

CL22-00851.001:VELCUT EVO BLACK 06

CL22-00851.002:VELCUT EVO ELECTRIC RED 04

CL22-00851.003:VELCUT EVO LEMON YELLOW 02

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (°). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 5 / 6

Référence client / Customer reference WHITE 01 / LEMON YELLOW 02 / ELECTRIC RED 04 / BLACK 06

Élément soluble mg / kg Soluble element mg / kg (°)(R)	Echantillons / Samples			L.Q (mg/kg)	Limites réglementaires (mg/kg)
	CL22-00851.004				
Masse (g)	0,253				
Volume (ml)	12,630				
Al (°)	90,351			6,25	28 130
As (°)	<0,02			0,02	47
B (°)	<6,25			6,25	15 000
Ba (°)	<6,25			6,25	18 750
Cd (°)	<0,0625			0,063	17
Co (°)	<0,0625			0,063	130
Cr III + Cr VI (a) (°)	0,031			0,02	0,053
Cr III	NR*			0,2	460
Cr VI	NR*			0,05	0,053
Cu (°)	<0,625			0,625	7 700
Hg (°)	<0,0625			0,063	94
Mn (°)	<0,625			0,625	15 000
Ni (°)	<0,625			0,625	930
Pb (°)	<0,25			0,25	23
Sb (°)	<0,625			0,625	560
Se (°)	<0,625			0,625	460
Sn (b) (°)	<0,0625			0,063	180 000
Organoétain	NR*			0,125	12
Sr (°)	<6,25			6,25	56 000
Zn (°)	0,694			0,625	46 000
Commentaires	/				
Méthode	C III - 7.4.3.4				

 L.Q. = Limite de Quantification / *Quantification Limit*

 NR* = Non réalisé / *Not conducted*
Echantillon Description / Sample Description :

CL22-00851.004:VELCUT EVO WHITE 01

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 6 / 6

Référence client / Customer reference WHITE 01 / LEMON YELLOW 02 / ELECTRIC RED 04 / BLACK 06

Note :
Les résultats imprimés en rouge sont supérieurs aux limites / *Results printed in red exceed the limits.*

(a) (b) : Pour les valeurs en Chrome et en Etain proches de la limite réglementaire en Chrome VI et organoétains, des tests additionnels doivent être réalisés avec les méthodes spécifiques décrites dans l'EN 71-3 : 2019.

(a) (b) : For the values of Chrome and Tin close to the limit, additional tests should be performed with specific methods according to EN 71-3 : 2019.

Confirmations en Chrome VI : chromatographie ionique/UV visible

Confirmations in Chromium VI: ion chromatography / visible UV

Confirmations en Organoétains : Extraction/Ethylation/GC/MS

Confirmations in Organotins: Extraction / Ethylation / GC / MS

Commentaires sur la méthode de préparation / *Comments on preparation method :*

- ES : solvant d'extraction / *extraction solvent : n-heptane*
- C : centrifugation de l'échantillon / *centrifugation of the sample*
- pH: ajout d'acide HCl pour abaisser le pH / *HCl addition to lower pH value*

*** FIN DU RAPPORT ***

*** END OF REPORT ***

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

SEF - SCT D'INDUCTION ET DE FLOCAGE
110-120 BD DENIS PAPIN

F 53000 LAVAL
FRANCE

A l'attention de Mr Eric Robert

Aix-en-Provence, le 03/11/2022

RAPPORT D'ESSAIS TEST REPORT

Page 1 / 6


Référence client Customer reference	PINK 27/ MAGENTA 21/ ROYAL BLUE 09/ KHAKI 37/ LIGHT GREY 19/ DARK GREY 39
Désignation produit Submitted sample	VelCut Evo - 6 couleurs
Référence du rapport Test report reference	CL22-05623 / DC22-06774
Bon de commande Order	

Les déclarations de conformité de ce rapport ne sont couvertes par l'accréditation COFRAC que si l'ensemble des essais de ce rapport est réalisé sous accréditation. / The statement of conformity of this report is under COFRAC accreditation only if all results included in this report are accredited.

Les incertitudes de mesure ne sont pas prises en compte pour conclure sur la conformité des analyses sauf demande spécifique du client
Uncertainties are not taken into account to define compliance on analysis except on specific customer request

Début des essais / beginning of test :	27/10/2022
Fin des essais / end of test :	03/11/2022

Essais demandés / Tests requested	Conclusion
EN 71-3/A1: 2021 / EN 71-3/A1: 2021	Conforme/Pass

Véronique CORRE Expert technique TJP TJP technical Expert	Tel. : +33 4 42 61 64 51	
---	--------------------------	---

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory; (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 2 / 6

Référence client / Customer reference

PINK 27/ MAGENTA 21/ ROYAL BLUE 09/ KHAKI 37/ LIGHT GREY 19/ DARK GREY 39



Description / *Description* : VelCut Evo - 6 couleurs

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory; (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT		Page 3 / 6
Référence client / Customer reference		PINK 27/ MAGENTA 21/ ROYAL BLUE 09/ KHAKI 37/ LIGHT GREY 19/ DARK GREY 39
	Désignation essais <i>Tests designation</i>	Résultats <i>Results</i>
EN 71-3/A1: 2021 (*) (R) EN 71-3/A1: 2021 (*) (R)		

EN 71-3 Catégorie III : Matériau gratté (ICP-MS)
EN 71-3 Category III : Scrapped-off materials (ICP-MS)

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory; (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 4 / 6

Référence client / Customer reference PINK 27/ MAGENTA 21/ ROYAL BLUE 09/ KHAKI 37/ LIGHT GREY 19/ DARK GREY 39

Élément soluble mg / kg Soluble element mg / kg (°)(R)	Echantillons / Samples			L.Q (mg/kg)	Limites réglementaires (mg/kg)
	CL22-05623.001	CL22-05623.002	CL22-05623.003		
Masse (g)	0,244	0,241	0,245		
Volume (ml)	12,190	12,045	12,240		
Al (°)	67,205	<6,25	<6,25	6,25	28 130
As (°)	<0,02	<0,02	<0,02	0,02	47
B (°)	<6,25	<6,25	<6,25	6,25	15 000
Ba (°)	<6,25	<6,25	<6,25	6,25	18 750
Cd (°)	<0,0625	<0,0625	<0,0625	0,063	17
Co (°)	<0,0625	<0,0625	<0,0625	0,063	130
Cr III + Cr VI (a) (°)	0,047	0,042	0,037	0,02	0,053
Cr III	NR*	NR*	NR*	0,2	460
Cr VI	NR*	NR*	NR*	0,05	0,053
Cu (°)	<0,625	9,200	<0,625	0,625	7 700
Hg (°)	<0,0625	<0,0625	<0,0625	0,063	94
Mn (°)	<0,625	<0,625	<0,625	0,625	15 000
Ni (°)	<0,625	<0,625	<0,625	0,625	930
Pb (°)	<0,25	<0,25	<0,25	0,25	23
Sb (°)	<0,625	<0,625	<0,625	0,625	560
Se (°)	<0,625	<0,625	<0,625	0,625	460
Sn (b) (°)	<0,0625	<0,0625	<0,0625	0,063	180 000
Organoétain	NR*	NR*	NR*	0,125	12
Sr (°)	<6,25	<6,25	<6,25	6,25	56 000
Zn (°)	12,403	0,966	3,394	0,625	46 000
Commentaires	ph1=1,20 ph2=1,25	/	/		
Méthode	C III - 7.4.3.2	C III - 7.4.3.2	C III - 7.4.3.2		

 L.Q. = Limite de Quantification / *Quantification Limit*

 NR* = Non réalisé / *Not conducted*
Echantillon Description / Sample Description :

CL22-05623.001:VELCUT EVO LIGHT GREY 19

CL22-05623.002:VELCUT EVO KHAKI 37

CL22-05623.003:VELCUT EVO ROYAL BLUE 09

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (°). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory; (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 5 / 6

Référence client / Customer reference PINK 27/ MAGENTA 21/ ROYAL BLUE 09/ KHAKI 37/ LIGHT GREY 19/ DARK GREY 39

Élément soluble mg / kg Soluble element mg / kg (°)(R)	Echantillons / Samples			L.Q (mg/kg)	Limites réglementaires (mg/kg)
	CL22-05623.004	CL22-05623.005	CL22-05623.006		
Masse (g)	0,256	0,259	0,258		
Volume (ml)	12,810	12,935	12,905		
Al (°)	20,377	19,065	<6,25	6,25	28 130
As (°)	<0,02	<0,02	<0,02	0,02	47
B (°)	<6,25	<6,25	<6,25	6,25	15 000
Ba (°)	<6,25	<6,25	<6,25	6,25	18 750
Cd (°)	<0,0625	<0,0625	<0,0625	0,063	17
Co (°)	<0,0625	<0,0625	<0,0625	0,063	130
Cr III + Cr VI (a) (°)	0,022	<0,02	0,024	0,02	0,053
Cr III	NR*	NR*	NR*	0,2	460
Cr VI	NR*	NR*	NR*	0,05	0,053
Cu (°)	<0,625	1,119	11,879	0,625	7 700
Hg (°)	<0,0625	<0,0625	<0,0625	0,063	94
Mn (°)	<0,625	<0,625	<0,625	0,625	15 000
Ni (°)	<0,625	<0,625	<0,625	0,625	930
Pb (°)	<0,25	<0,25	<0,25	0,25	23
Sb (°)	<0,625	<0,625	<0,625	0,625	560
Se (°)	<0,625	<0,625	<0,625	0,625	460
Sn (b) (°)	<0,0625	<0,0625	<0,0625	0,063	180 000
Organoétain	NR*	NR*	NR*	0,125	12
Sr (°)	<6,25	<6,25	<6,25	6,25	56 000
Zn (°)	12,849	6,098	3,418	0,625	46 000
Commentaires	/	/	/		
Méthode	C III - 7.4.3.2	C III - 7.4.3.2	C III - 7.4.3.2		

L.Q. = Limite de Quantification / Quantification Limit

NR* = Non réalisé / Not conducted

Echantillon Description / Sample Description :

CL22-05623.004:VELCUT EVO PINK 27

CL22-05623.005:VELCUT EVO MAGENTA 21

CL22-05623.006:VELCUT EVO DARK GREY 39

The use by the client of the COFRAC mark on the report is prohibited.
The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.
(1) Test subcontracted in a SGS Laboratory; (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).

RAPPORT D'ESSAIS TEST REPORT

Page 6 / 6

Référence client / Customer reference PINK 27/ MAGENTA 21/ ROYAL BLUE 09/ KHAKI 37/ LIGHT GREY 19/ DARK GREY 39

Note :

Pour la 71-3 : La découpe des échantillons est réalisée sur le site d'Aix-en-Provence. Les migrations et les analyses chimiques sont réalisées sur le site de Saint-Etienne-du-Rouvray.

For the 71-3: The cutting of the samples is carried out on the Aix-en-Provence site. Migrations and chemical analysis are carried out on the Saint-Etienne-du-Rouvray site.

Les résultats imprimés en rouge sont supérieurs aux limites / *Results printed in red exceed the limits.*

(a) (b) : Pour les valeurs en Chrome et en Etain proches de la limite réglementaire en Chrome VI et organoétains, des tests additionnels doivent être réalisés avec les méthodes spécifiques décrites dans l'EN 71-3 : 2019.

(a) (b) : For the values of Chrome and Tin close to the limit, additional tests should be performed with specific methods according to EN 71-3 : 2019.

Confirmations en Chrome VI : chromatographie ionique/UV visible

Confirmations in Chromium VI: ion chromatography / visible UV

Confirmations en Organoétains : Extraction/Ethylation/GC/MS

Confirmations in Organotins: Extraction / Ethylation / GC / MS

Commentaires sur la méthode de préparation / *Comments on preparation method :*

- ES : solvant d'extraction / *extraction solvent* : n-heptane
- C : centrifugation de l'échantillon / *centrifugation of the sample*
- pH: ajout d'acide HCl pour abaisser le pH / *HCl addition to lower pH value*

*** FIN DU RAPPORT ***

*** END OF REPORT ***

The use by the client of the COFRAC mark on the report is prohibited.

The accreditation by the Cofrac attests only the competence of the Laboratories for the tests covered by the accreditation. They are identified by the symbol (*). Some analyses reported in this document are not covered by the COFRAC accreditation.

(1) Test subcontracted in a SGS Laboratory; (2) Test subcontracted in a partner laboratory outside SGS group.

This document is issued by the Company under its General Conditions of Service available on request and accessible at <http://www.sgs.com/terms_and_conditions.htm>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 6 page(s).